
1  

 

  

FORM-I 

 

 

PROPOSED EXPANSION OF SPECIALTY 

CHEMICALS & AGROCHEMICAL INTERMEDIATES 

MANUFACTURING PLANT 

 

of 

 

 

 
M/s. ANUPAM RASAYAN INDIA LTD. (UNIT- 4) 

PLOT NO. 907/3 & 907/4, JHAGADIA INDUSTRIAL 

ESTATE, JHAGADIA, DIST: BHARUCH – 393 110, 

GUJARAT 

 

 

CONSUTANT 

 



2  

 

APPENDIX I 

(See paragraph - 6) 

FORM 1        

Sr. 

No. 

Item Details 

1. Name of the project/s M/s. Anupam Rasayan India Ltd. (Unit-4) 

2. S. No. in the schedule 5(b) & 5(f) 

3. Proposed capacity/area/length/tonnage 

to be handled/command area/lease 

area/number of wells to be drilled 

For detail Please refer Annexure – I 
The proposed expansion is for addition of 

new products without increase in tonnage. 
[...]
Benzoic Acid 

M.W. 212 

3,4,5-Tri Methoxy 

Toluene                   

M. W 182 

 

Caustic 

Soda 

M.W 40 

 

Dimethyl 

Sulphate 

M. W 126 

      2,6 Dibromo            

4-methoxy Toluene 

       M. W 280 

 

266 

NaOH (CH3)2 SO4   + 

2CH3ONa CH3OH 2NaBr 

2,6 Dibromo            

4-Methoxy 

Toluene 

 M. W 280 

 

Sodium 

Methoxide    

M. W 108 

M. W 2×103 

Methylation 
+ Na2SO4 

M.W 142 

 

De-Bromo 

Methoxylation  

2,6 Di Bromo 

Para Cresol 

M. W   266 

3,4,5-Tri Methoxy 

Toluene             

M. W182 

 

Methanol     

M. W 32 



81  

 



82  

 

Mass Balance / Material Balance: 
 

3,4,5-Tri Methoxy Benzoic Acid 

Input    Output 

Sr.No Raw Materials / Items Kg/Batch   Product/By Products  Qty/Batch 

1 
Para Cresol 715 

 
3,4,5-Tri Methoxy Benzoic Acid 1010 

2 Solvent- EDC 1100 
 

Recovered Solvent- EDC 1060 

3 Bromine (Liquid) 2120  Solvent Loss (EDC) 40 

4 
Sodium Methoxide 

(CH3ONa) 

700 

 

28% Hydrobromic Acid  3832 

5 
Solvent - Methanol 1200 

 

Recovered Solvent - Methanol 1150 

6 
Di Methyl Sulphate (DMS) 1620 

 

Solvent Loss (Methanol) 50 

7 
 Caustic Lye (NaOH) (50%) 1100 

 

Sodium Bromine Salt 1330 

8 
Water 2900 

 

Sodium Sulphate Wet Cake 1750 

9 
Catalyst 48 

 

Aqueous Layer to ETP 1714 

10 
DMF 173 

 

Distillation Residue 25 

11 
Solvent - Toluene 3000 

 

Recovered Toluene  2950 

12 
MNO2 610 

 Toluene Loss 50 

13 
H2SO4 (98%) 810 

 MnSO4 Wet Cake  1300 

14 
Nascent Oxygen 550 

 Oxygen Loss 385 

 Total 16646    Total 16646 



83  

 

7.11 5-Methyl 2,3-Pyridinedicarboxylic Acid 

Brief Manufacturing Process: 

Step-I 
 
Diethyl Oxalate is reacted with Methyl Methoxy Acetate as well as Methylacroline in presence of 

Sodium Methoxide & Solvent – Toluene and finally treated with Sodium Hydroxide followed by 

Sulphuric Acid to give the product as 5-Methyl 2,3-Pyridinedicarboxylic Acid. 

  
Chemical Reaction: 
 
 

 

 

 

 

 

 

 

 

 

Diethyl Oxalate 

 

    MW 54.02 

Methyl Methoxyacetate  

 

          MW 104.11 

Methacrolein 

 

    MW 70 

Methyl pyridine 

dicarboxylic acid 

 

       MW 181 

 +    Na2SO4 

 
Sodium Sulphate 

 

       MW 142 



84  

 

Mass Balance / Material Balance:   
 

5-Methyl 2,3-Pyridinedicarboxylic Acid 

Input    Output 

Sr.No Raw Materials / Items Kg/Batch   Product/By Products  Qty/Batch 

1 
Methylacroline 1375 

 
5-Methyl 2,3-
Pyridinedicarboxylic Acid 

1000 

2 
Methyl Methoxy Acetate 
(MMA) 

208 
 

Waste Water to ETP 1180 

3 Di Ethyl Oxalate (DEO) 3147 
 

Dilute H2SO4 5754 

4 
Solvent - Toluene 6000 

 

Recovered - Toluene  5880 

5 
Catalyst  48 

 

Solvent Loss 120 

6 
Acetic Acid 2977 

 

15% Na2SO4 Solution 2789 

7 
H2SO4 1786 

 

Di Ethyl Oxalate Recovered 
& reuse to fresh batch 

1395 

8 
Sodium Methoxide 
(NaOCH3) 

1184 

 

  

9 
NaCl Solution 243 

   

10 
Water 1150 

   

 Total 18118    Total 18118 



85  

 

7.12 3,4,5-Tri Methoxy Benzaldehyde 

Brief Manufacturing Process: 

Step-I 
Para Cresol is first undergoes bromination reaction by liquid bromine to give 2,6 Di Bromo Para 

Cresol. During reaction HBr gas is generated which is scrubbed to water to get dilute HBr solution 

as saleable Bye-product.  

Step-II 
2,6 Dibromo Para Cresol is then undergoes methylation by Dimethyl Sulphate (DMS) in presence 

of Caustic Soda lye to get an intermediate product as 2,6 Dibromo 4-methoxy Toluene. 

Step-III 

2,6 Dibromo 4-methoxy Toluene further reacted with Sodium Methoxide in presence of Methanol- 

Solvent to give the final product as 3,4,5-Tri Methoxy Toluene. 

Step-IV 
3,4,5-Tri Methoxy Toluene finally undergoes oxidation by oxidizing agent as Manganese Oxide in 

presence of Sulphuric Acid to give the final product as 3,4,5-Tri Methoxy Benzaldehyde. 

 
Chemical Reaction:  
 
 

 

 

 

 

 

 

Caustic 

Soda 

M.W 40 

 

Dimethyl 

Sulphate 

M. W 126 

2Br2 

2,6 Dibromo            

4-methoxy Toluene 

       M. W 280 

 

2HBr 

266 

266 

 

Para Cresol  

M. W   108 

 

NaOH (CH3)2 SO4   + 

Bromination 

Methylation 
+ Na2SO4 

M.W 142 

 

Liquid Bromine  

M. W   2×80 

 

2,6 Di Bromo 

Para Cresol 

M. W   266 

 

M. W   162 

2,6 Di Bromo 

Para Cresol 

M. W   266 



86  

 

 

 

 

 

CH3

OCH3

OCH3

OCH3 OCH3

OCH3

OCH3

CHO

++

2CH3ONa CH3OH 2NaBr 

2,6 Dibromo            

4-Methoxy 

Toluene 

 M. W 280 

 

Sodium 

Methoxide    

M. W 108 

M. W 2×103 

De-Bromo 

Methoxylation  

3,4,5-Tri Methoxy 

Toluene                   

M. W182 

 

Methanol     

M. W 32 

Manganese 

Oxide     

M. W 87 

3,4,5-Tri Methoxy   

Benzaldehyde 

M. W 196 

H2SO4 MNO2 

Oxidation 
+   MnSO4 

  M. W  151 
Sulphuric Acid 

      M.W 98 
      3,4,5-Tri 

Methoxy Toluene                   

M. W182 

 



87  

 

Mass Balance / Material Balance: 

 

3,4,5-Tri Methoxy Benzaldehyde 

Input    Output 

Sr.No Raw Materials / Items Kg/Batch   Product/By Products  Qty/Batch 

1 
Para Cresol 693 

 
3,4,5-Tri Methoxy Benzaldehyde 1000 

2 Solvent- EDC 1100 
 

Recovered Solvent- EDC 1060 

3 Bromine (Liquid) 2060 
 

Solvent Loss (EDC) 40 

4 
Sodium Methoxide 
(CH3ONa) 

680 

 

28% Hydrobromic Acid  3720 

5 
Solvent - Methanol 1200 

 

Recovered Solvent - Methanol 1150 

6 
Di Methyl Sulphate (DMS) 1572 

 

Solvent Loss (Methanol) 50 

7 
 Caustic Lye (NaOH) (50%) 1070 

 

Sodium Bromine Salt 1290 

8 
Water 2900 

 

Sodium Sulphate Wet Cake 1696 

9 
Catalyst 48 

 

Aqueous Layer to ETP 1615 

10 
DMF 173 

 

Distillation Residue 15 

11 
Solvent - Toluene 3000 

 

Recovered Toluene  2950 

12 
MNO2 600 

 Toluene Loss 50 

13 
H2SO4 (98%) 800 

 MnSO4 Wet Cake  1260 

 Total 15896    Total 15896 



88  

 

ANNEXURE-IV 
WATER CONSUMPTION AND WASTE WATER GENERATION, FUEL & ENERGY 
REQUIREMENTS  
 

Sr. 
No. 

 
Category 

Water Consumption 
( KL / Day ) 

Waste Water Generation 
( KL / Day) 

1. Domestic  5.0 4.0 

2. Industrial  

 Process 131.0 56.0 

 Washing 3.0 3.0 

 Boiler 63.0 5.0 

 Cooling 98.0 5.0 

 Scrubbing 5.0 5.0 

3. Gardening 5.0 0.0 

Total Industrial 300.0 74.0 

Grand Total 310.0 78.0 

 

NOTE: NO CHANGE IN WATER POLLUTION LOAD DUE TO INCREASE IN PRODUCTS IN PRODUCT 

LIST. 

 

ELECTRICITY REQUIREMENT 

Total Power Requirement  

Power required from DGVCL is 1000 KVA (Existing) + 1500 KVA (Proposed) = 2500 KVA 

Standby power supply from D.G. set: 1050 KVA + (800 KVA + 600 KVA) = 2450 KVA 

 

FUEL REQUIREMENT 

Existing: 

Coal – 3.5 MT/Day or Lignite‐6.5 MT/Day 

D.G.Set‐5 MT/Month 

After proposed expansion: 

Proposed Boiler: Coal‐ 130 MT/day or Lignite‐150 MT/Day or Briquette‐170 MT/Day 

Thermopack: Coal‐ 20 MT/day or Lignite‐25 MT/Day or Briquette‐26 MT/Day 

D.G. Set (HSD)‐ 210 Liter/Hr 

 



89  

 

Water Balance 

 

 
 
 
 
 
 
   

 

 
 
  

 

 

 

  

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

Raw Water 
310 KL/Day 

Domestic 
5 KL/Day 

Industrial 
300 KL/Day 

Gardening 
5 KL/Day 

Process 
131 KL/Day 

Washing 
3 KL/Day 

Boiler 
63 KL/Day 

Cooling 
98 KL/Day 

Septic Tank/ Soak 
Pit System 
4 KL/Day 

74 KL/Day (ETP) 

5 KL/Day 
 

5 KL/Day 
 

3 KL/Day 
 

56 KL/Day 
 

Proposed Primary Treatment   
(18 KL/Day)  

High COD & High  TDS Stream 
(56KL/Day) - MEE 

56  KL/Day  from MEE + 18 KL/Day 
Process Effluent --> 74 KL/Day --> 
SBT 
COD- 20000-25000 mg/L 

Condensate - 56 KL/Day 
 

Scrubbing 

5 KL/Day 

5 KL/Day 
 

Treated Effluent – 72 KL/Day will be 
reused for industrial purpose in 
factory premises. 

18 KL/Day 
COD – 5000 
TDS 12000 - 14000 

MEE Salt - 2.5 
MT/Day --> 
TSDF for 
disposal 



90  

 

ANNEXURE-V 
DESCRIPTION OF EFFLUENT TREATMENT PLANT WITH FLOW DIAGRAM  

The effluent (18 KL/Day) is collected in equalization tank with adequate capacity. Auto pH 

adjustment system is provided to correct the pH of effluent thereafter, in the desire range if 

required. Observing the characteristics, effluent is biodegradable. Hence biological treatment 

having Anaerobic and Aerobic phase is suggested. In order to limit the energy requirement to 

satisfy this organic load, it is thought fit to introduce an Aerobic stage has the advantages of 

Low energy requirement, low sludge volume, and most important, flexibility for variations in 

load. The effluent after Anaerobic Digestion is subjected to Aeration having diffused Air 

Aeration system equipped with blower and micro bubble diffusers. The sludge is separated in 

Lamella clarifies. Cooling tower blow down & Boiler blow down is added into lifting sump after 

lamella clarification. The treated effluent is subjected to Tertiary treatment, which shall 

comprise if chlorination for disinfection and coagulation for effective removal of suspended 

matter in Dual Media Filter. Then the treated effluent is sent to SBT.  
 
 

 

Industry has installed Multi Effect Evaporator for the treatment of industrial effluent (in case 

of non operation of CETP) having capacity of 110 KL/Day. The condensate water 

generated from the MEE is used in to process. 

 



91  

 

List of Major Equipment in Effluent Treatment Plant: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 



92  

 

DESCRIPTION OF MEE 
 
 
Industry has installed Multi Effect Evaporator for the treatment of industrial effluent 

(in case of non operation of CETP) having capacity of 110 KL/Day. The condensate 

water generated from the MEE is used into process 

 
 
Neutral effluent from Primary Treatment Plant is passed through 3 stages Evaporator 

System and the evaporated water is collected in an Evaporated Water Collection Tank and 

then recycled to plant after filtering through sand filter and carbon filter. The sludge from the 

evaporators is filtered through Nutsch Filter whereby solid filtered sludge is obtained and the 

filtrate is recycled back to process. 

 
Multi stage evaporator (3-Stages) is a long tube forced circulation type evaporators 

wherein the first effect hot thermic oil i s  used to evaporate waste water. The evaporated 

water in the form of steam at 2 kg/cm
2

g pressure is used for evaporating the effluent in the 

second stage at atmospheric pressure. Evaporated water from the second stage is used for 

evaporating waste water in the third stage under vacuum of 550 mmHg. Finally evaporated 

water from the third stage is condensed in the steam condenser using cooling water on other 

side. Condensate from all the three stages is collected in condensate receiving tanks, which 

is pure water and hence, reused in the process. Concentrated mass from each effect is 

collected in the crystallizer where, on cooling inorganic salts are precipitated along with 

organic contaminants. This mass is filtered in nutsch filter and filtrate is recycled back to 

process. 

Design of MEE: 
  
 
Basis of Design 
 
Nos of Effects :   3 Effects – (1 FF + 2 FC) 

Waste Capacity :   110 KLD 

 
Feed Rate :         5500 Kg/Hr (20 working hours per day)  

Feed Concentration : 12 % TDS 

Feed Temperature : 35 0C 
 
Product Rate :       1650 Kg/Hr  

Product concentration          : 40%  

Product Temperature  :   56 0C 

Water evaporation : 3850 Kg/Hr 



93  

 

  MEE Flow Diagram: 

 



94  

 

Details of SBT: 
 

Process Description 
 
In coming pH is in the range of 6.0-7.0 and has to be adjusted with lime treatment before taking 

to the filter.  Catalytic Advance Oxygen System is given as pretreatment.  The process is a 

batch processes in which wastewater is pumped and applied onto the top surface of the 

Bioreactor as shown in Figure.   The design has suitable provision for manual removal of 

suspended solids from the bio-filter surface.  Distribution of wastewater over the media is 

achieved via pumping, piping and distribution arrangements. Separate distribution lines are 

provided for r a w  wastewater as well as recycle water.  There are two modes of suspended 

solids handing.  In one types, suspended solids can be applied on the surface directly and can 

be scrapped out manually may be once in a month.  The top 2 inch layer can be replaced with 

the additive material which is easily available in the local open market. The suspended solids 

are filtered out which includes additives that combine with organic of waste to produce manure.  

In the second mode, solids can be retained in the settling tank and then can be removed 

mechanically.  Water first percolates through the bioreactor media which in houses cultured 

media in 40-60 min and gets collected into the collection tank.  It can then be pumped on to 

the media again (recycling) in order to achieve maximum solid liquid contact.  The recirculation 

mode is provided for further polishing of the effluent. Dissolved organic and inorganic are 

oxidized and the water is purified further. 



95  

 

Project Summary 

 

Capacity  : 75 cum/d 
 

Recovery  : More        than  97%  (>72 cum/d)  

Organic load : 375 kg/d 

COD load : 1.5 T/d 
 

Suspended Solid load: 22.5 kg/d 
 

Typical Flow  : 6-7 cum/h 
 

Area : approx.450 m
2
 

 

Output water Quality:  This water can be used cooling make up 
 
 
 

SN Parameter Unit Influent SBT quality GPCB limit 

1 pH  6-9 7.0-7.5 6.5-7.5 

2 TSS mg/L 200-300 <30 <100 

3 TDS mg/L 12000-14000 - - 

4 BOD mg/L 3000-5000 <100 <100 

5 COD mg/L 18000-20000 <200 <250 

6 Ammonical N mg/L 500-850 <20 <50 

7 Oil & Grease mg/L 20 <5  

 

Note: After appropriate dilution, the above mentioned composition can be achieved. 



96  

 

Estimate for 75 m
3
/d Effluent recycling facility 

 
 

 
SN Item 

I CIVIL 

 Note: Effluent after pH correction & Suspended Solids/Primary sludge 
removal will be made available to Raw Water Tank 

1.1 Equalization Tank: 
(3x7x3) m 
MOC: RCC 

1.2 Treated water Tank 1 : 20 cum effective volume 
(3.5x3.5x2) m 
MOC: RCC 
Treated water Tank 2 : 20 cum effective volume 
(3.5x3.5x2) m 
MOC: RCC 
Treated water Tank 3 : 20 cum effective volume 
(3.5x3.5x2) m 
MOC: RCC 

1.3 Bioreactor I: (24Mx10 M)x 2.7M h 
Bioreactor II: (9Mx10 M)x 2.7M h 
Bioreactor III: (9Mx10M)x 2.7M h MOC: 
Existing RCC structure 

1.4 Pump room: 10 sqm 

1.5 Foundation work wherever applicable 
 

 
 

II MECHANICAL & ELECTRICAL 

2.1 P1, P2: Flow 6.0-7.0 cum/h; 12 M head submersible; to lift water from 

Equalization Tank to AOS system: 2 Nos (1w + 1s) 

2.2 P3, P4: Flow 6.0-7.0 cum/h; 12 M head submersible; to lift water from 

Equalization Tank to BR1: 2 Nos (1w + 1s) 

2.3 P5, P6: Flow 6.0-7.0 cum/h; 12 M head submersible; to lift water from 



97  

 

 

 
 Equalization CT1 to BR2: 2 Nos (1w + 1s) 

2.4 P7, P8: Flow 6.0-7.0 cum/h; 12 M head submersible; to lift water from CT2 
to 

BR3: 2 Nos (1w + 1s) 

2.5 P9, P10: Flow 6.0-7.0 cum/h; 15 M head submersible; Recycle pump 
cum 

Discharge: to lift water from CT3 to BR3: 2 Nos (1w + 1s) 

2.6 Distribution system grid: PVC header & laterals. Oil & Grease trap, level 

sensor, other accessories 

2.7 Bar Screen 

2.8 Control Panel for 11 pumps 

2.9 4 core cable (200m) 

2.10 Level sensor & control, indicators & alarms 

 
 
 

III CATALYTIC AOS SYSTEM 

3.1 AOS system for effluent treatment: with oxygen generator, closed loop 
chiller 

3.2 AOS contactor system 

3.3 Catalytic system 

 
 
 

IV BIOREACTOR MEDIA: SUPPLY & LAYING 

4.1 Under drain: 10 to 40 mm 
Approx 250 cum 

4.2 Additive: Approx. 45 cum 

4.3 Jute layer: in 3 layers (800 sqm) 

4.4 Plantation work 

5.5 Special Media 



98  

 

 
 

VI TECHNOLOGY 

6.1 Technology IP 

6.2 Submission of Drawings 

6.4 Overall supervision of the project 

 
 
 

VII ANNUAL 
Operation & Maintenance (for 1 yr: : Assumption 365 days/yr) 

7.1 Power 

7.2 Staff 

7.3 Additives 

7.4 Repair& replacement 

7.5 O&M supervision 

7.6 Analysis 



                                      

99  

 

Flow Diagram: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  



                                      

100  

 

Schematic  of  Bioreactor:   3 D  Model 
 



                                      